Kod

Nazwa

llos¢

071300

10" Guide board

[EEN

071301

Chain

071302

Tank cap ass'y

071303

BOLT M5X20

071304

Oil tank

071305

Gear case

071306

Oil cup M6

071307

Stop ring 28

O |IN|[OO|N|R~R]WIN|F

071308

Left pinion

=
o

071309

Bearing 6001/P5

[N
=

071310

Bearing 6001-2RS/P5

=
N

071311

Stop ring 12

=
w

071312

BOLT M5X25

=
H

071313

Bolt M5x12

=
(2]

071314

Bearing 627-Z

=
(o)}

071315

Right pinion

=
~

071316

Bearing 6002-2RS/P5

=
co

071317

Gear case cover

=
(Yo

071318

Filter

N
o

071319

Screw M5X16

N
=

071320

Worm

[HRY VY (IR [YEEN) [FERN JUEY URY) IR EEN) RN [FEEN FEENY RN UEY) U VY FERNY NUVY) [EENY (YN




22

071321

Worm wheel ass'y

23

071322

Screw M4X10

24

071323

Pusher

25

071324

Baffle

26

071325

Chain wheel

27

071326

Washer

28

071327

Screw

29

071328

Nut M6

30

071329

Bolt

31

071330

Cover Borad Comp

32

071331

Adjust pin

33

071332

Driven gear

34

071333

Driving gear

35

071334

Gear cover

36

071335

Connecting pipe

37

071336

Lube pipe(out)

38

071337

Lube pipe(in)

39

071338

ST 2.9X7.5

Rlr|lRr|r|RrRr|RRr]R,INMINMIRWR|IN RN -

—

Kod

Nazwa

Front Shaft Ass'y

071339

Front Pipe

071340

Lip Block

071341

Stop ring 15

071342

Shaft Sleeve |

071343

Bearing Ass'y

071344

Rivet 4x8

071345

Washer

071346

Joint

Ol |IN]JojL]R|WIN]|FR ]| |T

071347

Rubber Plug

10

071348

Front Shaft

071349

Front Shaft Bracing

[N =3 IS PN [ ) [OV) '\ JECY RN Uy SN




Lp Kod |Nazwa llosé
C [ 071350 |Connecting Sleeve Ass;\ 1
1 | 071351 |Connecting Sleeve Ass;)y 1
2 | 071352 |Handle 1
3 | 071353 |Screw M5x25 2
4 [ 071354 |Reducing sleeve 1




l_
©

Kod

Nazwa

llos¢

071355

Back Shaft Ass'y

071356

Connecting Sleeve 1

071357

Bearing Ass'y 4

071358

Rivet 4X8 2

071359

Washer 4 2

071360

Shaft Sleeve Il 4

071361

| Thin Pipe 1

071362

Back Shaft Bracing 1

071363

Back Shaft 1

olo|[v|lo|lu|s|lw[v]|R]|o

071364

Damping Shaft 1

=
o

071365

Rubber Plug 1

=
=

071366

Joint 1

=
N

071367

Screw M5X25 2

=
w

071368

Screw M6X25 2

=
H

071369

Thick Pipe 1

=
(%2

071370

Rubber Cover 1

RIRrIN[N]|R[R|RRRR[IN(NM] B[R] -

&
——F

2
-
o

G

Lp

Kod

Nazwa

llos¢

071391

Holder Ass'y

071392

Harness Clamp

071393

Clamp

071394

Screw M5x20

071395

Nut M5

O|lh|lw|N|R|m

071396

Harness Ass'y

RlRr|Rr|[R]R




The Parts List of Model 1E34F-3E Engine

16

17

Kod |Nazwa llosé
071408 |Screw
071409 |OUTSIDE COVER
071410 |FILTER NET
071411 |BAFFLE
071412 |SCREW M5X60
071413 |SCREW M5X12
071414 |BAFFLE
071415 |[Inside Cover
071416 |CARBURETOR
071417 |GASKET
071418 |SCREW M5X25
071419 |Pipe
071420 |ADMITTING PIPE
071421 |GASKET
071422 |REED VALVE
071423 |SCREW M5X14
071424 |GASKET
071425 |GUARD COVER ASS'Y
071426 |SCREW M5X18
071427 |CYLINDER
071428 |SPARK PLUG

,_
©

[E

Ol |N|Oo|L|R|WIN][F

=
o

[any
=

=
N

=
w

=
H

=
(2]

=
(o)}

=
~

=
co

=
(Yo

N
o

Rl lwlRr]Rr|INRRIRIRIR]IR]IRININ R R -

N
=




22

071429

GASKET

23

071430

PISTON RING

24

071431

PISTON

25

071432

GASKET

26

071433

MUFFLER COMP.

27

071434

SCREW M5X65-10.9

28

071435

SCREW M4X20

29

071436

STARTER COMP.

30

071437

STARTER REEL

31

071438

REAR HALF CRANK CASH

32

071439

PISTON PIN CIRCLIP

33

071440

PISTON PIN

34

071441

NEDDLE BEARING

35

071442

PIN 4 h8X10

36

071443

CRANKE SHAFT COMP.

37

071444

GASKET

38

071445

SCREW M5X12

39

071446

BALL BEARING 6001/P6

40

071447

CRANKE CASE GASKET

41

071448

FRONT HALF CRANKE Cf

42

071449

PIN 4 h8X10

43

071450

SCREW M4X20

44

071451

OIL SEAL

45

071452

FLY WHEEL

46

071453

NUT M8

47

071454

IGNITION COIL COMP.

48

071455

SCREW M5X20

Nlr|r|INv|wIN R R RrINRrIRr RN R RN R RrRINMIN R R RN -

49

071456

FAN COVER

50

071457

SCREW M5X18

51

071458

Washer

NN

52

071459

EXPANDER

53

071460

Washer

54

071461

CLUTCH STEP SCREW

55

071462

CLEANER COVER

56

071463

Plug

57

071464

FUEL PIPE

58

071465

FUEL PIPE

59

071466

FUEL TANK

60

071467

SCREW M5X16

61

071468

BRACKET

62

071469

Fuel Tank Lid COMP.

68

071470

SCREW M5X25

69

071471

BRACKET

70

071472

SCREW M4X25

71

071473

SCREW M5X25

72

071474

CORD COMP.

Y LI =Y =Y [ N] = 'EY | U] 'Ry iy P FEY =Y N3 I N)




	Arkusz1

